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802.11ax40 (Full RU):
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802.11ax40 (RU_26 tone_RU1):
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Spectrum2 & 2
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Appendix A.2: Test Results of 6dB Bandwidth

Both the Ports tested, only the worst-case reported.

802.11b
Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20

MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 10.150000 0.500000 2406.925000 2417.075000

(continuation of the "6 dB Bandwidth" table from column 6 ...

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 13.9 | PASS
6 dB Bandwidth
20T

o

Level in dBm

10.150 MHz

2392 2400 2410 2420 2432
Frequency in MHz
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20

MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 9.650000 0.500000 2431.925000 2441.575000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 16.1 | PASS
6 dB Bandwidth
20T

__ o,

Level in dBm

9.650 MHz

2440
Frequency in MHz
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20

MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 10.150000 0.500000 2456.925000 2467.075000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 13.6 | PASS
6 dB Bandwidth
20T

S

m

o

£

°

>

[

-

10.150 MHz
t t t t t t t |
2442 2450 2460 2470 2482

Frequency in MHz




Appendix A A TUVRheinland®

Priifbericht - Produkte CN24ILNC 001
Test Report - Products Page 28 of 134

802.11g:

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20
MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 15.250000 0.500000 2404.375000 2419.625000

(continuation of the "6 dB Bandwidth" table from column 6 ...

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 16.3 | PASS
6 dB Bandwidth
30T
20T
S
m
©
£
°
>
[
-
15.250 MHz
t t t t t t t t i

2392 2400 2410 2420 2432
Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20
MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.400000 0.500000 2428.825000 2445.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 16.2 | PASS
6 dB Bandwidth
35T
30T
20T
g
m -+
o
2 ol MAWMWWWM
()
>
S 1
-
0__
T 16.400 MHz
-101
; ; ; ; ; ; ; ; |

2417 2430 2440 2450 2457
Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20
MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.450000 0.500000 2453.775000 2470.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 15.0 | PASS
6 dB Bandwidth
30T
20T

Level in dBm
S
} —t

10+ 16.450 MHz
f f f f f f f f i
2442 2450 2460 2470 2482

Frequency in MHz
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802.11n20:
Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20

MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.900000 0.500000 2403.525000 2420.425000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 7.8 | PASS
6 dB Bandwidth
10T

[ s

Level in dBm

16.900 MHz

2392 2400 2410 2420 2432
Frequency in MHz
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A TUVRheinland®

MHz(11n_20Mhz))

2013

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

Frequency in MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.250000 0.500000 2428.525000 2445.775000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 6.8 | PASS
6 dB Bandwidth
10T

£

M

©

£

o

>

[

-

17.250 MHz
t t t t t t t t |
2440 2450 2457
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Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20
MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.650000 0.500000 2453.175000 2470.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 5.9 | PASS
6 dB Bandwidth
10T

o MM\M»MMMMM

Level in dBm

17.650 MHz.

t t t t t t t t i
2442 2450 2460 2470 2482
Frequency in MHz
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802.11n40:

Minimum Emission Bandwidth 6 dB (2422 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.000000 0.500000 2403.825000 2439.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 5.0 | PASS

Level in dBm

6 dB Bandwidth

36.000 MHz

2420
Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 35.800000 0.500000 2418.825000 2454.625000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 5.1 | PASS
6 dB Bandwidth
10T
O__

S

m

o

£

°

>

[

—

35.800 MHz.
t t t t t |
2440 2460 2477

Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2452 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 35.800000 0.500000 2433.825000 2469.625000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 5.0 | PASS
6 dB Bandwidth
10T
O__
S
s}
o
£
°
>
)
—
35.800 MHz.
; ; ; ; ; ; ; —

2412 2420 2440 2460 2480 2492
Frequency in MHz
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A TUVRheinland®

802.11ax20:

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 11ax20MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 18.850000 0.500000 2402.525000 2421.375000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 5.6 | PASS
6 dB Bandwidth
10T
o+ MM/WJWLMW

Level in dBm

18.850 MHz

2410
Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 11ax20MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 19.000000 0.500000 2427.475000 2446.475000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 5.5 | PASS
6 dB Bandwidth
10T

A et At

Level in dBm

19.000 MHz

2417 2430 2440 2450 2457
Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 11ax20MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.000000 0.500000 2452.475000 2471.475000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 6.0 | PASS
6 dB Bandwidth
10T

N MM»MMWW%«\W

Level in dBm

19.000 MHz

2442 2450 2460 2470 2482
Frequency in MHz
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802.11ax40:

Minimum Emission Bandwidth 6 dB (2422 MHz; 30.000 dBm; 11ax40MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 38.050000 0.500000 2402.975000 2441.025000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 5.0 | PASS
6 dB Bandwidth
10T

Level in dBm

2382 2400 2420 2440 2462
Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 11ax40MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 37.750000 0.500000 2417.975000 2455.725000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 5.0 | PASS
6 dB Bandwidth
10T

Level in dBm

37.750 MHz

2397 2420 2440 2460 2477
Frequency in MHz
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Minimum Emission Bandwidth 6 dB (2452 MHz; 30.000 dBm; 11ax40MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 38.000000 0.500000 2432.975000 2470.975000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 4.9 | PASS
6 dB Bandwidth
10T
O__
S
s}
o
£
°
>
)
—
38.000 MHz.
; ; ; ; ; ; ; —

2412 2420 2440 2460 2480 2492
Frequency in MHz
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A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Appendix A.3: Test Results of 99% Bandwidth

Both the Ports tested, only the worst-case reported.

802.11b:
Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20

MHz(11b_20Mhz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.300000 2403.350000 2420.650000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
99 % Bandwidth
20T
10T

S

m

©

£

°

>

O

-

17.300 MHz
} } } } } } } } i
2392 2400 2410 2420 2432

Frequency in MHz
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20
MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.100000 2428.950000 2445.050000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

Level in dBm

16100 MHZ

2417 2430 2440 2450 2457
Frequency in MHz
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A TUVRheinland®

Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20

MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.000000 2453.450000 2470.450000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2462.000000 | PASS
99 % Bandwidth
20T
10T

£

M

©

£

o

>

[

-

17.000 MHz
t t t t t t t t |
2442 2450 2460 2470 2482

Frequency in MHz
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802.11g:

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20
MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 18.300000 2403.050000 2421.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

99 % Bandwidth

L
evt 304+

201
101

1 00wz W

-101

T T 1
2410 2420 2432

Frequency in MHz

T
2392 2400
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20
MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.500000 2427.850000 2446.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

351
301

20t
10+

-10

2417 2430 2440 2450
Frequency in MHz

2457
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A TUVRheinland®

Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20

MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 18.500000 2453.350000 2471.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2462.000000 | PASS
99 % Bandwidth
30T
| Lewt
20+
101
O-W
-10+ 4'
2442 2450 2460 2470 2482

Frequency in MHz
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802.11n20:
Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20

MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.500000 2403.250000 2420.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

99 % Bandwidth

Level in dBm

17.500 MHz |

2392 2400 2410 2420 2432
Frequency in MHz
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A TUVRheinland®

MHz(11n_20Mhz))

2013

99 % Bandwidth

Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.500000 2428.250000 2445.750000

DUT Frequency Result
(MHz)
2437.000000 | PASS
10T

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

A P Ay

17.500 MHz

2440
Frequency in MHz
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A TUVRheinland®

MHz(11n_20Mhz))

2013

99 % Bandwidth

Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.600000 2453.150000 2470.750000

DUT Frequency Result
(MHz)
2462.000000 | PASS
151
10T

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

MWM

17.600 MHz

T T T T T
2460
Frequency in MHz
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A TUVRheinland®

802.11n40:

Occupied Channel Bandwidth 99% (2422 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.250000 2403.875000 2440.125000

DUT Frequency Result
(MHz)
2422.000000 | PASS
151
10T

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

2420
Frequency in MHz
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.250000 2418.875000 2455.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

1 AT [T

Level in dBm

36.250 MHz

2397 2420 2440 2460 2477
Frequency in MHz
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Occupied Channel Bandwidth 99% (2452 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.250000 2433.875000 2470.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

99 % Bandwidth
or M.\/M\/WW

-101

Level in dBm

-207

36.250 MHz.

-30T

2412 2420 2440 2460 2480 2492
Frequency in MHz
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A TUVRheinland®

802.11ax20:

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 11ax20MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 18.900000 2402.550000 2421.450000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS
99 % Bandwidth
10T

Level in dBm

WW%

18.900 MHz

T T T T T T 1
2410
Frequency in MHz
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 11ax20MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.900000 2427.550000 2446.450000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

! e A PN P

Level in dBm

18.900 MHz

2417 2430 2440 2450 2457
Frequency in MHz
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Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 11ax20MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.000000 2452.450000 2471.450000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS

99 % Bandwidth

1 Rl caa Vel e it cVARL T W

Level in dBm

19.000 MHz.

2442 2450 2460 2470 2482
Frequency in MHz
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A TUVRheinland®

802. 11ax40:

Occupied Channel Bandwidth 99% (2422 MHz; 30.000 dBm; 11ax40MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 37.750000 2403.125000 2440.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS
151
10T

Level in dBm

99 % Bandwidth

MMMNWWM

37.750 MHz.

2420

Frequency in MHz
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 11ax40MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 37.750000 2418.125000 2455.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

10+ WMM’”‘W\

Level in dBm

37.750 MHz

2397 2420 2440 2460 2477
Frequency in MHz




Appendix A A TUVRheinland®

Priifbericht - Produkte CN24ILNC 001
Test Report - Products Page 60 of 134

Occupied Channel Bandwidth 99% (2452 MHz; 30.000 dBm; 11ax40MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 37.750000 2433.125000 2470.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

99 % Bandwidth

101 AN TN PV e

-101

Level in dBm

-207

37.750 MHz.

-30T

2412 2420 2440 2460 2480 2492
Frequency in MHz
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Appendix A.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz
Bandwidth

Band Edge

Both Ports tested, only the worst-case reported.

TestMode ChName Channel Result[dBm] Limit[dBm] Verdict
118 Low 2412 -10.90 -6.48 PASS
High 2462 -31.20 -5.55 PASS

16 Low 2412 -23.64 -8.87 PASS
High 2462 -12.96 -4.82 PASS

Low 2412 -34.34 -13.57 PASS

11N20MIMO High 2462 41.69 12,69 PASS
Low 2422 -36.27 -15.72 PASS

11N40MIMO High 2452 40,57 1518 PASS
Low 2412 -37.81 -14.96 PASS

11AX20MIMO High 2462 -43.34 -13.83 PASS
Low 2422 -35.29 -15.79 PASS

11AX40MIMO High 2452 -39.80 -39.80 PASS
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A_ TUVRheinland®

802.11b:

®

Spectrum 3

(=)

Ref Level 21,50 dBm  Offset 1.50 dB @ RBW 100 kHz
Att 40 dB SWT 1.1 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] -10.90 dBm
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10 dBm M UH-I’I'JAIH
0 dBm J,m" ‘u\ w
D1 -5.480 dBm T F i
-10 dBm r@{\ [ \
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CF 2.4 GHz 1001 pts Span 90.0 MHz
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Spectrum3 & £

Date: 23.DEC.2023

09:19:20

Ref Level 21,50 dBm  Offset 1.50 dB @ RBW 100 kHz
Att 40 dB SWT 1.1ms @ VYBW 300 kHz Mode auto Sweep
@ 1Pk Max
M1[1] -31.20 dBm
2.4850280 GHz
10 dBm .JMVHL Iy
A
0 dBm V‘ T T
D1 -5.550 dBm J\J
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-20 dBm M M
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A_ TUVRheinland®

802.11g:

Spectrum 3

[ spectrum4 )

(=)

Ref Level 21,50 dBm Offset 1.50 dB @ RBW 100 kHz
Att 40 dB  SWT 2275 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -23.64 dBm
2.4000000 GHz
0 dBm

0 dem—P1l -8.870 dBm:

-20 dBm A ¥
) i W
-30 dBm fwm'. MM
-40 dBm MM NM
-50 dBm WWW
-60 dBm
-70 dBm
CF 2.4 GHz 1001 pts Span 100.0 MHz
]_[ J Measuring...  {RRCRREED WG “ﬁqg?:sg'fﬁ
Date: 23.DEC.2023 09:43:31

Date: 23.DEC.2023 09:31:35

Spectrum3 & £
Ref Level 21,50 dBm Offset 1.50 dB @ RBW 100 kHz
Att 40 dB  SWT 227.5 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
mMi[1] -12.96 dBm
2.4835000 GHz
- f.rlmwmm\
0dem i .
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D1 -4,520 dem
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TUVRheinland®

802.11n20:

Spectrum3 & £
Ref Level 21,50 dBm Offset 1.50 dB @ RBW 100 kHz
Att 40 dB  SWT 265.5 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -34.35 dBm
2.400000 GHz
10 dBm
0 dBm JW ‘1
-10 dBm I I
D1 -13.570 dBm f \
-20 dBm Hf ]L
-30 dBm - !
¥
-40 dBm il %
-50 dBm
-60 dBm
-70 dBm
CF 2.4 GHz 1001 pts Span 120.0 MHz
) ] Measuring... QRNNNNRND WO
Date: 23.DEC.2023 10:15:15
Spectrum3 & £
Ref Level 21,50 dBm Offset 1.50 dB @ RBW 100 kHz
Att 40 dB  SWT 265.5 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -41.69 dBm
2.483500 GHz
10 dBm
- ]J»LLWMM \
-10 dBm ] T
D1 -12.690 dBm / H
-20 dBm rm“{ M
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A_ TUVRheinland®

802.11n40:

Spectrum 2 3 [y oo ]
Ref Level 21,50 dBm Offset 1.50 dB @ RBW 100 kHz
Att 40 dB  SWT 436.1 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -36.27 dBm
2.400000 GHz
10 dBm
o dem JLMML. MLL-LUJ |
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-20 dBm / &
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Date: 23.DEC.2023 10:59:49
Spectrum3 & £
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